[ Complete Solution for Water and Wastewater Treatment ]

Waste water ~ Primary Secondary
Treatment Treatment izati
Test for Sewage waste Y Test for red yeast waste water from brt-)r\?vit ;?Jr i?%g?grztarg‘::n'?;nt g
water Treatment pharma treatment < 9 g -

Test for Ultrasonic cleaning of
metal casting waste water treatment

2 Shri Laxmi Engg Works 5
& 91 80910-80006, 491 62300904006, 491 97362-13933, 491 8594546933 {USTES

L slewwin O shrilaxmiww@gmail.com, shrilaxmi85@gmail.com
w o
Sewage Treatment Plant (STP) Effluent Treatment Plant (ETP) 1AS-ANZ
ORKS

CENGGW Uf/softners, Ozonators, Reverse Osmosis (RO), Dm Plant,
A 180 5001 2015 CERTIFIED Co. Zero Liquid Discharge (ZLD)Pump Blower Filter,
Flow Meter Chemicals Etc.




| Plants Images (SLEW) |




Images (SLEW) |

| Plants

ere
. [

oo [l

ErEcecore
CECRCRUCNCN -
EPECEEREE




Plants Images (SLEW)




Images (SLEW) ]

| Plants

B g

l
1 s
- =y "

] :l':

b T

.y




About us

We provide sustainable water solutions

Shrilaxmi engineering works specializes in water treatment solutions and provides
the complete range of services required to design, build, maintain and upgrade water

and wastewater treatment facilities for industrial clients and public authorities.

SLEW

Founded by Sh Ram Dyal ji, SLEW was established with a vision to become the leading Indian water,
wastewater and reuse solutions provider in the middle market. We offer global solutions for desalination,
water, wastewater, and food & beverage processing.

We provide leading edge sustainable solutions by deploying our highly experienced and highly responsive
team. Our staff, comprised of sales, service, technical and engineering professionals, are dedicated to
achieving our clients' economic and operational goals.

We have designed and built more than hundreds of plants for clients specially in North India. SLEW has -~
a reputation for innovative engineering and fast deployment to meet the needs of clients all overIndia. =, *"

y 1,

i

R C

With over' 1 earsofs combined operational experience and attention to energy savings, SIJEW has

developed stat'é—'gﬁthe-ar.t applications and cost-effective solutions for municipalities and clients in the food

& beverage, powe,f‘,-{*pining & metals and agriculture industries & residential projects.
) J. b B S . -

™

B W
&

A




WHAT IS WASTE WATER TREATMENT?

Water is an important element for most of the domestic and industrial
works. Natural water is pure and safe but the used water is full of
contaminants and waste particles- and it is this contaminated water which is
called wastewater. This kind of water is unsafe to be released into the
environment or to utilize for any task. The different kinds of contaminants
found in wastewater are suspended solids, BOD leading to high organic
pollution as well as nutrients like phosphates & nitrates that abet a BOD ’_
condition. Thus, there is always the need of wastewater treatment which"
implies to 1mprove the water quality as per the set standards to ensure a safe
re-use of the same water. The wastewater treatment is carried by Wastewater
treatment plants There are Var1ous kinds of wastewater treatment _plants

"-c




Bar Screen SLEW

Bar screen and screening water treatment is the first process unit operation used at wastewater treatment plants.
Screening removes objects such as rags, paper, plastics and metals to prevent damage and clogging of downstream
equipment and piping. Cleaning frequency depends on the characteristics of the wastewater entering a plant.

Bar Screen Operation and maintenance
considerations

Check and clean the bar screen at frequent intervals.

e Do not allow solids to overflow /escape from the screen bar screen

e  Ensure no large gaps are formed due to the breakage of the screening water treatment.

Replace breakage bar screen immediately.

e  Mechanically cleaned screening system to remove larger materials because they reduce labor cost and they
improve flow conditions and screening capture.

Mechanically cleaned bar screen should have a standby screen to put in operation when the primary screening
device is out of service.

Daily and weekly maintenance work

e  Check gear box oil qty periodically and completely drain out oil and replace afresh as per manufacture’s

recommendation. kb
e  Check oil pump every day ,top up if necessary . “ v
e  Check every day chain alignments and must periodically 4 hrs once chain cleaned or removed impuri_jtjqé ¢ ;
ma‘terlals < - .
M f t t t t 781 ¢
ain H$P O screenlng water treatmen
e To r.ernove ther syspended solids P
T A,
e To aV01ded' .t1}e i P
s Y ?-:"--
e To increase the cteri achment in the FBBR system s
e To reduce the Sft ) J.j" ,,-"'"
° To Reduce the sho Eledro C oa;,uldtloug&.ystem ,," !

e To avoided the soli

Hair distribution system in Equahzatlon t)k

e To increase the air v |. ?\‘ qual ation tank ©
ey T

Project Brlef o‘f@;r gening water treatment plant
Auto is engaged into prmtmg of te i 2@ MEN{S usite pigments and actlve colours "The Effluent Treatment
Plant is designed to trgat.4 0 i ; Rth . achleve k eribed | by the local g overning bodies
and BSR guideline ¥ 10y a5 et The ETP is designed for higher
capacity considering 3 D f Wastith CEss. d &
Plan Capaci§fof screening wager treatment plant
The screening water fen astéwater ge erated from the processing unit. The
Effluent treatment plant is destgne - treat 3/da ashing & Printing combined effluent generated from the

process house (Washing 15m3/D ay*'& P
of 2m3/hr. The Pre
50% flow rate.

e plant will be capable of operating at the flow rate
d the Plant is operated for 10 -12 Hours per Day with




\i

We Design, Manufacture, Supply,
Erection and Commission
Sewage Treatment Plants (STP) on Turnkey basis. |

Moving Bed Biofilm
Reactor (MBBR)
technology

Moving Bed Biofilm Reactor (MBBR) processes improve reliability, simplify operation, and require less space
than traditional wastewater treatment systems.

Employs thousands of polyethylene biofilm carriers operating in mixed motion within an aerated wastewater treatment
basin. Each individual biocarrier increases productivity through providing protected surface area to support the growth
of heterotrophic and autotrophic bacteria within its cells. It is this high-density population of bacteria that achieves
high-rate biodegradation within the system, while also offering process reliability and ease of operation.

This technology provides cost-effective treatment with minimal maintenance since MBBR processes self-maintain an
optimum level of productive biofilm. Additionally, the biofilm attached to the mobile biocarriers within the system

automatically responds to load fluctuations. K




Effluent Treatment Plant

We Design, Manufacture, Supply, Erection and
Commissioning Effluent Treatment Plant (ETP) on Turnkey Basis.

For various types and natures of wastewaters, effluents which combines advanced physico-chemical treatment
processes with tertiary polishing system for the removal of organic, inorganic, oil and grease, heavy metals &
suspended solids.

Our methodology - We analyze the effluent samples for different effluent parameters as per nature and
compositions, carty out the treatability studies by using different methods checking techno-commercial Feasibility
and then designed treatment schemes, processes accordingly to suit the purpose and need.

Our ETP systems are very compact, tailor made designs, portable required very less foot-print to accommodate,
energy efficient. The up-gradation, modification in the existing ETP system is possible to achieve desired limiting
standard laid down by the Pollution Control Board (PCB).

The Principle :The principle of operation of ETP is Physico-Chemical treatment followed by Polishing Treatments
like —Sand Filtration, Activated Charcoal treatment (Adsorption), Ozonisation (Chemical Oxidation), Ultra Filtration
(UF), Reverse Osmosis (RO) and evaporation (If required).




LAMELLA CLARIFIER

Lamella Clarifier The big advantage of being small
The SLEW lamella clarifier provides an effective
answer for the clarification of water and waste water.
The lamella clarifier achieves solid-liquid separation
by directing the liquid between a series of inclined
plates called lamella. The settling surface of each plate
is equivalent to its horizontal projection. Lamellae are
normally spaced approx. 50 mm apart, with the result
that large settling surfaces are concentrated within a
relatively small floor area.

Stacking the inclined plates results in the separator
having upto ten times the clarification area of a
conventional circular settling tank occupying the same
floor space. In other words, for the same liquid flow,
the lamella clarifier would occupy 1/10th the floor area
of a conventional clarifier. A number of standard sizes
are available, sizes designated by the settling area. The
capacity for each size depends on the type of solid
being separated and can be determined experimentally
using settling tests.

MBR

The term 'membrane bioreactor' (MBR) is generally used to define wastewater treatment processes
where a perm-selective membrane e.g. microfiltration or ultra filtration 1s integrated with a biological
process — a suspended growth bioreactor.

MBRs differ from 'polishing' processes where the membrane is employed as a discrete tertiary treatment
step with no return of the active biomass to the biological process.

All commercial MBR processes available today use the membrane as a filter, rejecting the solid

materials which are developed by the biological process, resulting in a clarified and disinfected product
effluent. A membrane bio reactor is essentially a version of the conventional activated sludge (CAS) system.
While the CAS process uses a secondary clarifier or settlement tank for solid/liquid separation, an MBR
uses a membrane for this function. This provides a number of advantages relating to process control

and product water quality.




WATER SOFTENER

Water softening refers to the process of softening the
hard water -so that it flows easy on the plumbing
equipment's like pipes and appliances such as washing
machines. Hard water is the water which is stuffed
with magnesium, calcium & other minerals. The
groundwater gathers these minerals from surrounding
rock and soil. If the water tests 1 GPG or less, it's soft

water but if it is something like 7 to 10.5 GPG, it's hard

water. There are water softening plants that work to

soften the hard water so that it can be used safely. k o

Benefits of water Softening

Hard water tends to leave scales or patches on pots, detergent curds on washing
machine and soap films. Scales also buildup on the water heaters & reduce their
lifecycle. Thus, water softening is extremely important to save the appliances
and plumbing equipment's from these patches- that are not just unsightly but also
prevent you from getting the most of their utilities. Besides, softened water will
also reduce your cleaning time as there would hardly be scales or patches on -«




BENEFITS

Water filtration plant helps a lot in saving the environment, the health of the living

water from its many harmful disease-causing contaminants that can pose serious health

issues to ‘us.Laxmi Water Technologies is one of the most sought-after names when it

comes to high' end water filtration plants in India. The company is known for its.premium

water filteation plants manufacturing, in full compliance to industrial standards. Moreover,

italso extends expert servicing anq maintenance assistance for the water ﬁLtr%tigm.plants.
dy 2 THL \ i

g A : -

-

WATER TREATMENT FILTRATION PLANT (WTFP)

Water filtration plant, as the name suggests, is the plant engineered to filter wastewater.
Raw water as released from household and industries is contaminated and pollutes the
environment if it is allowed to flow as it 1s. Thus, the water filtration plants are used to
purify the dirty water so that it can be reused for drinking & other purposes

organisms and it also assures money-saving benefits through recycling of wastewater. ~
However, the most important benefit of filtering wastewater is that it clears the raw

-




INDUSTRIAL RO PLANTS :

We offer a wide range of industrial reverse
osmosis Plants, according to We need for
tap water, brackish water & sea water
application. The production range starts
from 100 LPH (Liter per hour) to 100 M3
per hour for 400 IBS to 45,000-TDS and
reduce TDS @ 90-99% .

All our industrial reverse osmosis Plants
are carefully customized and configured to
suit the individual requirement of the

=1 o)
]

- 4
- WA

output water, which varies from normal
drinking application to the specific usage,
such as food Processing, pharmaceuticals
and boiler feeding requirement. This is
done through an in depth and complete
chemical analysis of the feed water

Salient Features :

‘Produce high-quality dematerialized water
‘Most modern membrane technology
‘Modular design

‘Low water-rejection rate

‘Low operational and maintenance costs

UV Disinfection of Drinking Water

Using ultraviolet (UV) light for drinking water

disinfection dates back to 1910. It is a reliable

means of disinfection which involves exposing

contaminated water to radiation from UV light.

The treatment works because UV light penetrates

an organism's cell walls and disrupts the

cell's - genetic material, making reproduction

impossible. = *

A special‘ lamp generates the radiation that

creates UV lig}ft-py striking -

an electric “arc through low-pressure mercury

. T3 ) g

vapor. This lamphemits, a broad spectrum. of

radiation With\iﬂgenl'ée peaks at UV wavelengths

of & \*?'_r{&?l\h ®,

253.7 nanometers ‘ﬁ:gnm){ixwhlc‘}% research has

T o 0

LATR) I




Ll s Sl ——1 a*"‘-—_——_-ze-

Services offered in Zero Liquid Discharge Plant System

ZERO LIQUID DISCHARGE PI.ANT
SHRI LAXMI offers complete thermal and non-thermal ZLD solutions to manage tough-to-treat

wastewaters. SHRI LAXMI proprietary evaporators, brine concentrators, and crystallizers can
help recover more than 95% of your wastewater while reducing the remaining brine as a product
or solid. SLEW Severs total organic carbon (TOC) analyzers help control the quality of water to

be reclaimed or recycled in semiconductor operations.

Zero liquid discharge technologies help plants meet discharge and water reuse requirements,

enabling your business to:

e Meet Stringent Cooling Tower Blowdown And Flue Gas Desulfurization (FGD) Discharge

Regulations.
e Treat And Recover Valuable Products From Waste Water Sources.

e Better Manage Thegenerated Output Water.

e
e Control The Water Quality That Is To Be Reclaimed Or Recycled. Lo c
Benefits of ZID,Plant g
¥, J ) 2 o g
b I s
Zero liquid disgh’g}’réﬂ plant technology is grewing globally as an important wastewatér  +*
management strate; reduge water pollution and extend water supply. “ »
] s o 2
o iy . '1
The main benefits of ZID afe; J
« Minimizes Wastewater Dischar /
L t\"’}(

¥ g = - & :'




Wet Scrubbers

-
-

Wet scrubbers are effective air pollution control
devices for removing particles and/or gases from
industrial exhaust streams. A wet scrubber
operates by introducing the dirty gas stream with
a scrubbing liquid — typically water. Particulate or
gases are collected in the scrubbing liquid. Wet
scrubbers are generally the most appropriate air
pollution control device for collecting both
particulate and gas in a single system.

Pollution Systems offers a variety of wet
scrubber systems specifically designed for
your process application. Many important
operating variables are considered when
evaluating the size and type of scrubber for
any specific application, and your deadline is
always a factor in our responsiveness.

Types of Wet Scrubbers
Chemical Scrubbers / Gas Scrubbers
Particulate Scrubbers / Veenturi Srubbers
Ammonia Scrubbers

Chlorine Scrubbers ,
Particulate / Dust Scrubbers %
Sulfuric Acid Scrubbers =i




ULTRAFILTRATION PLANT

SHRILAXMI We are a leading name 1n the field of offering Ultra filtration plants.
These systems offer tangential flow pressure driven filtration process that help in
efficiently separating particles on basis of their molecular sizes. With pore
diameters of ultra filtration membranes being in range of 10 to 200 A, solvents and
species that have diameters smaller than pore size of membrane passes through
membrane and emerge as ultra filtrate (permeate). The particles that are rejected are

progressively concentrated in retained stream.

We offer Ultra filtration Plants that are reusable and cleanable with standard
chemicals and are designed using advanced process technology with the purpose of
removing micro bacterial counts. These Ultra filtration Control Systems act as

advanced Industrial Filtration System and find application as pre treatment step to

the next in step reverse 0smosis process.




| COMPONENTS (SLEW) |

4 )

\ .' IE)

AUTO-MULTIPORT VALVE

4 “ )

_ rya
ROTA MITERS SOLENOID VALVE

r - N\ (o N
BB

\_ J U= y

LP - HP SWITCH ELECTRICAL PANEL
] N\ [

~N

J

1A MAGNETIC FLOW METER




| COMPONENTS (SLEW) |

MBBR MEDIA MBBR (FAB) MEDIA

4 )

& J

FINE BUBBLE DIFFUSER = COARSE BUBBLE DIFFUSER PRESSURE GAUGE

-

Progressive Cavity -
|Screw) Pumgs

SLUDGE CENTRIFUGE




|. ."
sy, ((/‘ Best
-aY T
=3 "ot L
BT FIO HOMES
SPL ), p
GROUP J ‘ el Bd GMH Bi’
ﬁ ml J ASHIRWAD Thkdla# l@l Q/f— LAsoRAgsz{fn?u
KSG ROU P A LIOCWIRN GFACll; AM —TOWERS— Clothing Co. Ltd
- (4 IR | e | s
MINT > s
M orets | conaL resonrs | EmESbe e @SNUW B0| FOCHILLS
AND SPA AuwTOF P A e %y«f@afé %jﬂrfnj ot Qu ks T
PANOHAMIC GROUP
L= 0 SWALLACE| orsomemess| (€
UNITED 21 /\- Pladl el SW|SSKEM PHARMACEUTICALS PVT. LTD Pharmaceuticals Limited) @
5 HOTES SRESORTS Ultra Drllgs Jasterisk
. &g . MEDOZ
Ausren LABS OM 13)@ mm g usapns %mmmm AL
ANG LIFESCIENCES
- , ;‘:@"{NJ%\
) Intenational - \ RG Industries s ml : ls) A
Switchgears Pvt. le@.w Shmm' Eﬂ“kﬂlﬂs Ltd| ‘m - {'Eﬂ PARKWOOD ‘? ’E'""
himla Hills \ if
D w4
/\Aas taMuIIJspenahfj' @ . §= EE,_
V—— ===
Hospita
i @ soourvpuui]| CHANDICARH HOUSING BOARD
1 2
= AMIS
i INDIAGLUE& |5+ | e AN
oy - B = @SAPIENS] "\ iospitaL
FERTILIZER “M)ILL = Cenfre for Lazer, Cozmefic Surgery & Bumn:z

SHRI LAXMI ENGG. WORKS

¢ +91 80910-80006, +91 62300-94006, +91 88945-46933’ +91 ,97362 13933
& shrilaxmi85@gmail.com
@ shrilaxmiww@gmail.com

® Office & Manufacturing Unit : Village Khairanwala (Kharun

X
{

P.O. Lodhimajra, The.Baddi, Distt. Solan (H.P.) 173205

St. No.1, Hanumangarh Juction, Rajasthan 335512
® Branch Office : Plot No. 3033, Sec. 5D, ECO City Phase-1,
New Chandigarh - 140901

2 sleww.in

"\

Y
N

N
@ Branch Office : Ward No. 12, Shop No. 57, Near Main Post office " s




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20

